
NATIONAL
FACILITIES SURVEY

prepared by

David H. Furukawa, P.E.
Separations Consultants, Inc.

13511 Willow Run Road
Poway, California 92064

Final Report
September 1994

conducted for

Bureau of Reclamation
National Water Research Institute

Water Treatment Technology Report No. 12

U.S. Department of the Interior
Bureau of Reclamation

Denver Office
Technical Service Center

Environmental Resources Team
Water Treatment Engineering and Research Group \



I.  AuTNDRm
David H. Fwukawa,  P.E.

‘.  ER-  DROANKATIDN  NAME(S)  AND ADDR6SStES)
sqnlntiaD  collsplbnts,  Inc.
13511 Willow Run Rod
Poway,  cdifomia  92064

0.  Pm-No DRaANl2ATlDN
AEPORTNLMWR

I. SPDNSONNOIMoulWlRlND  AOENCY  NAME(S)  AND ADDRESWES)
[...]
Research Center at Yuma Desalting Plant
P.O. Box D
Yuma, Arizona 85366

Administrator: Ed Lohman
Telephone: 602-343-8448 Fax: 602-343-8320

In addition to water desalination research and development in their Denver laboratories  since the
late 1950’s,  the BOR has engaged in research at Yuma,  Arizona in conjunction with the design,
construction, and operation of their ?2 mgd reverse osmosis desalting facility. The Yuma desalting
plant is the largest single reverse osmosis facility in the world

The research activities investigated most effective pretreatment methods, proper long-term storage
procalms,  among other subjects directly related to the main facility. More recently a successful
progtam  was carried out to determine the cause of “front-end” deterioration of cellulose acetate
membrane elements. The likely cause was found, a remedy was established, and a potential major
problem was diverted.

The research building houses a reverse osmosis system and supporting pm-treatment capable of
producing 1 mgd of product (proof test unit). The pm-treatment in place con&Q of a solids
contact reactor, dual media gravity filters, and chemical feed equipment. Supporting equipment is
in place to check single membrane elements Three additional test units are available which utilize
2-l/2”  diameter membrane elements, which allow pilot scale testing with less membrane area

The proof test units are well controlled and instrumented, The building has a separate operations
room and laboratory. Sufficient clear space is available for additional small pilot scale plants if
other equipment is needed to augment existing equipment

Office space and a state-of-the-art water laboratory and experienced staff are available in the main
operations building. YDP operations and data collection are performed by a central computer
system called the Programmable Master Supervisory Control system and consists of two
MODCOMP 9250 computers with 29 remote termmal  units.

The YDP research staff has successfully conducted studies in optimizing recovery, trihalomethane
removal, membrane life studies, membrane drying, instrumentation development and evaluation,
and have developed a handbook for autopsying membranes (destructive testing to determme  extent
of and types of fouling, and determination of membrane condition). The staff consists of
researchers, engineers, operators, and maintenance workers who are famihar  with desalting
technology.

In additional to the traditional infrastructure  features (intake/discharge, etc.), extensive services
exist including welding and machine shops.

The YDP and research facility are available for joint research and development projects to further
the desalination state-of-the-art, water quality technology, and commercialization of related
products.

The cost of facilities and services  are determined after examining the needs of the research project.
A cooperative research agreement is established on this basis.

Facilities  Survey 2-3



US BUREAU OF RECLAMATION, continued

Table  1. BOR  Yuma lksaltine Plant Pilot Facilities

CENTER: US BUKEAU OF RECLAMATION
LWATION: Yuma,  Arizona
FEED STREAMS: Irrigation return  flow, tapwater, synthetic solutions

PROCESS:

No. of systems
Avg feed flow, gpm
Pressure, psi
size, gallons
No of stages
Elements per stage
Recovery, 95
Element type:

CONTROL SYSTEM:

Reverse DualMedia
Osmosis Gravity

Filters
1 1

4 9 4 W3
450

2

8.5”,  12”

24 hour a day operation.
Automated control.

Solids Clearwell Element Test
Contact Check Units
Reactor Apparatus

1 1 1 3
903 60

450 450

1 2
1

8.5”,  1 2 ”  2 . 5 ”

Facilities Survey 8.02.94 2 - 4



‘.

5 I 4 I J I I I I

rcsrFLcrLrv

..m..ll,” .a,.:,- ,,“-,.,l,,-,r
-*. 1..  . . ,I, .: I,. . .,

I

1



CALIFORNIA

ARLINGTON DESALTING PLANT

Santa Ana Watershed Project Authority
11615 Sterling Avenue
Riverside, CA

Administrator: Neil Cline, G.M.
Telephone: 909-785-5411 Fax: 909-785-7076

The Arlington Desalting Plant is owned by the Santa AM Watershed Project Authority. It operates
a 6 mgd reverse osmosis desalter, with the cocentxate  disposed to the Santa AM Regional
Interceptor, which conveys wastes to the Change County Sanitary District for treatment and ocean
disposal. The plant utilizes brackish groundwater with micron fitration  and was installed to reduce
the level of nitrates in the groundwater.

Sufficient space is available on-site for conduct of pilot plant testing with telephone and fax
available. Although the availability of on-site research support is uncertain at this time, office
space is available.

Previous pilot plant studies have been carried out at the plant, including one with a new
elect&ialysis membrane. The general manager has been a long time proponent of technological
advancement and would welcome additional research efforts. The cost of facilities is negotiable
and institutions or companies wishing to engage in R&D would be expected to assume any costs
incurred by SAWPA  in support of the R&D effort

The  site would provide a good test site with supportive management.

Facilities Survey 9.06.94 . 2-6



CAMBRIA COMMUNITY SERVICES DISTRICT

2200 Center Street
Cambria, California

Administrator: David Andres
Telephone: 805-927-3050 Fax: 805-927-0178

The Cambxia  Community services  District is currently constructing a 1 mgd seawater reverse
osmosis fkility. Alternative phases 2 and 3 will consider groundwater  recharge with effluent
recovery using brackish water reverse osmosis. The brackish water reverse osmosis system is
rated at 10 gpm with Signet instrumentation and controls. The district has a moderate laboratory
facility, and its equipment is in good condition.

Brackish water, seawater and wastewater effluent axe available, which makes  this facility  versatile.
PC computer facilities are available along with telephone, and fax. Direct research staff availability
is doubtful,  but supervision and facility  caretakers and maintenance are available.

The district has a licensed, experienced staff. Office space is not available and the cost for facilities
and senkes  must he negotiated with the district.

Facilities Survey 9.06.94 2-7



CITY OF LOS ANGELES

Liquid Waste Management Division
Terminal Island Treatment Plant
445 Terminal Way
San Pedro, California 90731

Administrator:
Telephone:

Kris Flaig (LWMD); CFaence  Mansell,  Jr. (TITP Plt. Mgr)
3 1 O-548-7751 : 31 O-548-7772

The Terminal Island Treatment Plant lacks existing pilot plant equipment, but has excellent facilities
available to accommodate pilot plant testing. Connections exist for electrical, water and other
utilities. The plant has an existing concrete pad, 30’  x 60’,  pumps, and other equipment which can
be bon-owed from cunent  research projects at other plants. The fkcilities  will be made available as
finances will allow and with management approvaL

Supporting instrumentation and analytical equipment includes: on-line evaluation with Nissin
Ekctxic  BOD-2000,  on-line Al&Pro multi-line alkalinity analyzer, Respirometer  to determine
BOD and toxicity, particle counter, turbidimeters,  flow meters, Hach kits, fluorometer, samplers,
in-plant laboratory (wet chemistry, microbiology, TOC).

All equipment is in fair  conditions and wastewater and wastewater effluent are readily  available as
feedsource. Otherfeedstream s can be accommodated. PC  computer facilities are utilized and
communications include phone and fkx.

Research support is available including  supen&ion,  staff, caretakers and maintenance. Limited
office space is available. The daily rate for facilities is negotiable and support services may be
available at cost, including standard overhead

Facil it ies Survey 9.06.94 2-8



CITY OF SAN DIEGO

San Pasqual Aquatic Treatment Facility (Aqua III)
Department of Water Utilities
14103 Highland Valley Road
San Diego, California 92128

Administrator: Mr. Paul Gagliardo
Telephone: 619-668-2072 Fax: 619-668-2062

The City of San Diego has been active in the development of processes for wastewater reclamation
since the  late 1960’s when a tubular reverse osmosis system was installed at Point Loma
Wastewater Treatment Plant for treatment of raw  sewage. Through the years, other processes such
as u.ltmfiltration  and water hyacinths have been examined. A small facility was built in Mission
Valiey  (Aqua II) to demonstrate the applicability of water hyacinths as a natural secondary
wastewater treatment process prior to use of reverse osmosis.

After successful operation in Mission Valley, a new, larger facility was built in the San Pasqual
area, on Highland Valley Road in north San Diego (Aqua III). The equipment from Aqua II was
moved to the new site to accommodate additional research to support the new Aqua III facility. It
has not been operated since being moved to the new site. Some &urbishment would be required
to attain good operating condition, but all equipment is in fair  to good condition.

The pilot plant equipment is designed to produce 1 mgd and includes clarification, dual media
filtration, ultraviolet, reverse  osmosis, gram&  activated carbon, air stripping. The existing
membranes are thin film composites, but require replacement. A cleaning skid is also available on
-site The equipment is installed on a concrete pad with a protective roof. Additional pilot skids
could be moved on site for testing.

The site provides an excellent opportunity to perform R&D using residential wastewater. Raw,
secondary and tertiary effluent are available on site.

The City is willing to make  electricity and space available for R&D, as long as it does not interfere
with ongoing activities. Laboratory and limited office facilities are available. PC computers are on
site and some supervision is available. Facility caretakers and maintenance are available on site.
Telephone, facsimile, e-mail ate  available.

No specific charges have been  established for use of the facility. The City would probably not
charge for electricity and space as long as the research does not encroach upon daily requirements
of existing staif. They would consider exchange of facilities for data aquistion depending upon
the  circumstances.

Facilities  Survey 9.06.94 2-9



CITY OF SAN FRANCISCO

Southeast Water Pollution Control Plant
Reverse Osmosis Pilot Plant
750 Phelps St.
San Francisco, California 94124

Administrator: Paul Pitt
Telephone: 415-640-6882 Fax: 415-282-5280

The City and County of San Francisco owns a 30 gpm reverse osmosis pilot plant and a 30 gpm
microfiltration  pilot plant at their Southeast Water Pollution Control Plant. The are fed with
chlorinated/dechloxkated  secondary effluent. Instrumentation, controls, and analytical equipment
include chlorine  analyzers, turbidimeters, programmable logic controllers for both MF and RO, pH
analyzers, and reverse osmosis software. Computer facilities for both PC  and MAC are available.
All equipment is in good condition.

Communications include telephone and fax. Research support is available with staff support,
supervision, iClity  caretakers  and maintenance. Both environmental and mechanical engineers are
available on-site. Office space is available. Use and cost of facilities must be negotiated with the
City and County of San Francisco.

Facilities Slpvcy 9.06.94 Z-10



CALIFORNIA

CONTRA COSTA WATER DISTRICT

Water Quality Section
201 Bates Ave.
Concord, California 94.520

Administrator: Larry J. McCollum
Telephone:. 510-674-8127 Fax: 510-689-5936

The Contra Costa Water District has a modular  pilot plant which is a scaled down version of their
existing plant and is located adjacent to the main plant. It is a dual train system capable of 9 gpm
through each tin through the flocculation step. Thereafter  it is reduced somewhat. It also
contains a full scale sedimentation section. The dual &3in  was established to fkilitate parallel
studie.s.  For example, studies were conducted comparing alum and ferric hydroxide treatment.
Granular activated carbon filters are available as well as ozonation.

The water district is amenable to establishing collaborative research programs with their staff and
facilities representing in-kind contributions to the cost of the research program. Their own
overhead rates are about 30%.

Facil it ies Survey S-22.94 2-11



CAIJFORNIA

DEPARTMENT OF WATER RESOURCES

3374 E. Shields Ave.
Fresno, California 93726

Administrator: Kurt Kovac, Sr. Engr., DWR
Dr. Larry Ownes, CSU Fresno

Telephone: 209-445-5370 Fax: 209-445-5509

The  California DWR maintains a smal.l  test facilily  at their Adams Avenue site in conjunction with
Fresno State University. A small volume (10-15 gpm) of agricuItural  drain water of about 10,000
ppm is available for testing. Several small (2 gpm) reactors are available  for conducting tests.
They are two upflow,  fluidized bed reactors. They were designed to investigate the
reductionkemoval  of selenium from agricultural drainage.

The fkility would be made available for a nominal cost, probably direct cost of utilities. If
research staff assistance is required, graduate students from F?esno  State University could be made
available at direct cost plus 25 % overhead DWR staff assistance would be at no charge unless a
specific task was required Oflice  space is a@lable in the trailer provided at the test faciIity.

Although the test facility at Los Banos has been closed and is being dismantled, a vapor .
compression evaporator rated at 50,000 gpd is available at nominal cost Originally purchased at a
cost of $6OO,ooO  plus installation, the plant may require tube replacement and would require
moving from the premises.  The DWR is anxious to cooper&  in order to facilitate its use in f&her
research efforts.

The ekctrodialysis  reversal unit installed at Los Banos is also available, but the wear and tear from
exposure to the elements probably make &kbishment more costly than a new pilot plant.

Also available fkom  DWR are a 1,100 gallon clarifier and a 10 kw Rankine cycle engine.

Facil it ies Survey 7.11.94 2-12



CALIFORNIA DWR, continued

Fs3.  Adams Avenue Test Facilitv  Layout - California DWH

Pumping

Station

(1 mile)
/

San Cuis Drain

/ -Adams Avenue
I

Facilities Survey 9.20.94 2-13



CALIFORNIA

IRVINE RANCH WATER DISTRICT

Organic Removal Pilot Facility
3232112 So. Greenville
Santa Ana, California 92704

Administrator: Ken Thompson
Telephone: 714-453-5620 Fax: 714-453-0228

The Irvine Ranch Water District  established a water research test facility at a site with access to a
highly colored groundwater aquifer, the Dyer Road Well Field The Organic Removal Pilot
Facility was designed and constructed in 1992 to examine the feasibility of turning this highly-
colored groundwater into high quality potable water. The facilities are comprised of the following
unit processes:

l Conventional ozonation
l In-line 02xmation
l Membraneseparation
l Granular activated carbon adsorption
l Biological activated carbon fitration
l  c o n v e n t i o n a l  clarificalion

l Ikep-bdfiltIation

The process characteristics  and description are summarized in the following table. Pre-treatment
for the membrane section is by cartridge filter,  acid and/or anti-sealant  addition. Post-treatment is
by ozonation  and chemical addition. A skid mounted unit is available for membrane cleaning.

On-line continuous monitoring of low rate, color, tiidity,  pH,  electrical conductivity,
temperature, ozone residual, percent ozone, and pressure levels fkom  multiple sample locations is
provia  The control  system is comprised of a Modicxm  984-685  PLC that collects
instrumentation signals and a PC operating with Wondenvare  In-Touch Operator  Interface package
and Microsoft Excel. The system has three functions: data acquisition, displays of all current
values, and datalogging every 10 minutes into a mater spreadsheet and optionally logged at desired
liquencies  into three other spreadsheets.

Analytical equipment includes: Amium  UF sepmtion,  UVMS HP spe&ophotometer,  Cole